
30

15
(2x)

58

102

 57p 57

57p

67

69

41

68
(2x)

66(4x)

66 67
68 69 101

14 59 60 61
62 63 64 65 100

59

60
(2x)

61

14
(2x)

62

63

64

65

FIG.	  PART NO.	 DESCRIPTION OF PART                	 NO. REQ.
	14	 05-88-1200	 M4 x 16mm Pan Hd. ST T-20 Screw	 (2)
	15	 05-74-0015	 M6 x 21.5mm, 5mm Hex Socket Cap Screw	 (2)
	30	 45-08-0028	 Drive Shaft Assembly (For String Trimmer)	 (1)
	41	 05-81-0131	 M6 x 18mm, 5mm Hex Socket Cap Screw	 (1)
	57	 14-29-0038	 Gearbox Assembly	 (1)
	57p	 05-85-0080	 M8 x 1.25 Hex Hd. Screw	 (1)
	58	 44-66-0139	 Lock Plate Assembly	 (1)
	59	 ---------------	 Trimmer Head Body	 (1)
	60	 ---------------	 Guideline Eyelets	 (2)

No. 49-16-2717 
String Trimmer Attachment
Serial No. K50A

SCREW TORQUE SPECIFICATIONS
				                     SEAT TORQUE
	 FIG.	 PART NO.	 WHERE USED	 (kgf-cm)		  	(lb-in)
	 15	 45-04-0016	 Gearbox	 32-38				   27-33 

FIG.	  PART NO.	 DESCRIPTION OF PART                	 NO. REQ.
	61	 ---------------	 Trimmer Head Spring	 (1)
	62	 ---------------	 Spool	 (1)
	63	 ---------------	 0.080" x 150' String	 (1)
	64	 ---------------	 Trimmer Head Ring	 (1)
	65	 ---------------	 Trimmer Head Bump Cap	 (1)
	66	 05-81-0132	 M6 x 14mm Pan Hd. T-30 Machine Screw	 (4)
	67	 ---------------	 String Trimmer Guard	 (1)
	68	 05-74-0935	 M5 x 15mm Pan Hd. T-25 Machine Screw	 (2)
	69	 42-26-0024	 Line Cut-Off Blade	 (1)
	100	 49-16-2714	 Loaded Replacement Head	 (1)
	101	 14-32-0012	 String Guard Assembly	 (1)
	102	 49-16-2748	 Easy Load Trimmer Head	 (1)
		  10-20-1781	 Warning Label (Not Shown)	 (1)  
		  12-20-0157	 Service Nameplate (Not Shown)	 (1)

3


